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CENTRE TESTING INTERNATIONAL
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Company Name
shown on Report
- N
Address

WUXI BETTERI ELECTRONIC TECHNOLOGY CO.,LTD

L7578 T e TR R e 1L DU 2 11 5 5-1
WUXI| OPTOELECTRONIC MATERIALS SCIENCE& TECHNOLOGY PACK 5-1#11,JIN
RD.BRANCH#4,WUXI,CHINA

Inspection & T
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ZEi8 Conclusion

TR IEFRHEFE 2 P S
Tested Sample According to standar d/dir ective Result
PR Kk 2 RoHS 54 2011/65/EU K HAZ1T i 4-(EU) 2015/863
_ RoHS Directive 2011/65/EU with 4 PASS
Submitted Sample amendment (EU) 2015/863
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RPN KINGE T 2 K RoHSHE 4 2011/65/EU K HAZTT #65 4 (EU) 2015/863 13K (PR 14 -
PASS means that the results shown on the report comply with the limits set by RoHS Directive 2011/65/EU with amendment (EU) 2015/863.

2023.02.17

<
§ 15 K22 B Technical Manager
No. R403801564
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action & |58 @ & b

ational (Suzhou) Co.,Ltd

E-mail:info@cti-cert.com

TLIRA8 75 N 17 A3 X 78 BH 2% 3286 =
N0.3286 Chengyang Road, Xiangcheng District, Suzhou,Jiangsu

Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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DU e i B b A5 B Y FRE S SR A
The following sample(s) and sample infor mation was/wer e submitted and identified by/on the behalf of the applicant

FE AR
Product Name
PR
Product Part No.
FE SR H 5

Sample Received Date

FE s I 1 35
Testing Period

RIWER

Test Requested

.............................

TR B IR IER

Photovoltaic DC connector

BCO3A. BC0O3B. BC0O3C. BCO3D
BCO3A. BC0O3B. BC0O3C. BCO3D
2023.02.01

Feb. 1, 2023

2023.02.01-2023.02.17

Feb. 1, 2023 to Feb. 17, 2023

275 {K i RoOHS 154 2011/65/EU J¢ FLE 1T #4(EU) 2015/863, 22 il I A (Ph)
HA(Cd). 7R(Hg). 7SHrE&(Cr(Vl)). ZIRELIK(PBBS). £ ¥R — A f(PBDES) MR — IR
g (20X —HR —IE T B(DBP). &R —HER T A FHE(BBP). AR _HE— (2-4FC
)R (DEHP) ISR — IR — 53 T BR(DIBP) 1 #EA7 RAIEN

With reference to RoHS Directive 2011/65/EU with amendment (EU) 2015/863,to conduct
verification test for Lead (Pb), Cadmium (Cd), Mercury (Hg), Hexavalent Chromium (Cr(VI)),
Polybrominated Biphenyls (PBBs), Polybrominated Diphenyl Ethers (PBDESs) and Phthalates
(Dibutyl phthalate (DBP), Benzylbutyl phthalate (BBP), Di-2-ethylhexyl phthalate (DEHP),
Diisobutyl phthalate (DIBP)) in the submitted samples.

E-mail:info@cti-cert.com  Complaint call:0755-3368170(

Complaint E-mail:complaint@cti-cert.com
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K HIE Test Method
A. |EC 62321-3-1:2013 X} & & KL FRE
Screening limits for regulated elements according to | EC 62321-3-1:2013 (347 Unit: mg/kg)
MRTCE Element(s) &% Polymers & & Metals 4 Bk %l Composite material
Pb BL < (700-30)<X <(1300+36)<OL | BL<(700-30)<X <(1300+36)<OL | BL<(500-3c)<X <(1500+3c)<OL
BL <(70-3c)<X <(130+30) BL <(70-30)<X <(130+30) -
Cd <oL <oL LOD<X<(150+30)<OL
Hg BL < (700-30)<X <(1300+36)<OL | BL<(700-3c)<X <(1300+36)<OL | BL<(500-3c)<X <(1500+3c)<OL
cr BL < (700-3c)< X BL < (700-35)< X BL < (500-3c)< X
Br BL <(300-3c)< X N/A BL < (250-3c)< X
B. 4Rk — HERELHIMERR/E Screening limitsfor Phthalates
WATAH Test Item(s) % FR B Screening limits (BA4L Unit: mg/kg)
A2 — B iR — 1E T B Dibutyl phthalate(DBP) BL<{600 <X
AR 2K — R T 2458 Benzylbutyl phthalate(BBP) BL <600 <X
DR (2- LR O ) -
Di-2-ethylhexyl phthalate(DEHP) BL <600 <X
A 2% — Wik — 5 T g Diisobutyl phthalate(DIBP) BL <600 <X
C. #ZMIR Chemical Test
. s AL ;
WA Witk WRKE | e | mw
Tested Item(s) Test Method . MDL Limit
Equipment(s)
IEC 62321-5:2013 10 mg/kg
4t Lead (Pb) %% |EC 62321-5:2013 ICP-OES — 1000 mg/kg
Refer to IEC 62321-5:2013 9
IEC 62321-5:2013 10 mg/kg
4 Cadmium (Cd) %% |EC 62321-5:2013 ICP-OES — 100 mg/kg
Refer to IEC 62321-5:2013 9
IEC 62321-4:2013+AMD1:2017 CSV 10 mg/kg
5 Mercury (Ho) %% |EC 62321-4:2013+AMD1:2017 CSV ICP-OES — 1000 mg/kg
Refer to |EC 62321-4:2013+AMD1:2017 CSV 9
S 0.10 pg/cm?
N IEC 62321-7-1:201
Hexavalent &?ﬁum (Cr(V1)) com o AR (LOQ) LY
IEC 62321-7-2:2017 20 mg/kg
B RBR IEC 62321-6:2015 GC-MS 100mg/k 1000 mg/k
Polybrominated Biphenyls (PBBS) ' 9 9
EA1 b 4L
Polybrominated Diphenyl Ethers IEC 62321-6:2015 GC-MS 100mg/kg 1000 mg/kg
(PBDES)
FRNI—. BT 1000 mg/kg
AR R Phthalates _
T e IEC 62321-8:2017 GC-MS 50 mg/kg 1(12? r;g:]kg

Hotline:400-6788-333  ww

w.cti-cert.com

E-mail:info@cti-cert.com

Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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£3E Remark:

- BL = {& ¥ R{E Under the screening limit

- OL= & Ti#ikBR{E Above the screening limit

- X = FEMEE— SR TER The range of needing to do further testing

- 30= THHHHEERIEILE The reproducibility of analytical instruments

- N/A= Ai&H Not applicable

- LOD = JjiAa i PR Detection limit

- LOQ= EEM, S EER N 0.10 pg/cm? Limit of Quantification, The LOQ of Hexavalent chromium is 0.10
ug/en?

Hotline:400-6788-333

LLU

E-mail:info@cti-cert.com

N7558

5-33681700

Complaint E-mail:complaint@cti-cert.com
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K45 R Test Result(s)
s PR IE
CTI &4 i XRF3E# | X FER | 20K -
M 1D FFs MR &R LY p it &R
. " Wik B - RO -7 Lhip Sample
CTI Same Sample XRF Phthalates | Chemical . .
Tested Items ) ) Conclusion Received/
Sample material Description Screening Screening Test )
Resubmitted
ID No. Test Test (mg/kg)
Date
Pb BL / /
Cd BL / /
12,21, Hg BL / /
22,31, Cr(Cr(VI)) BL / /
IR 2023.02.01
11 32,33, Br(PBBs& PBDES) BL / / FF4 PASS
Black plastic Feb. 1, 2023
41,42, DBP N/A BL /
4.3 BBP N/A BL /
DEHP N/A BL /
DIBP N/A BL /
Pb BL / /
Cd BL / /
Hg BL / /
Cr(Cr(VI)) BL / /
14,23, Rk " 2023.02.01
13 Br(PBBs& PBDES) BL / / & PASS
24 Black plastic Feb. 1, 2023
DBP N/A BL /
BBP N/A BL /
DEHP N/A BL /
DIBP N/A BL /
Pb BL / /
Cd BL / /
Hg BL / /
1.6, 2.5,
) Cr(Cr(VI)) BL / /
2.6, 34, YRER 3ii% 2023.02.01
15 Br(PBBs& PBDES) BL / / 4 PASS
35,44, Grey rubber Feb. 1, 2023
DBP N/A BL /
45
BBP N/A BL /
DEHP N/A BL /
DIBP N/A BL /
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- PR IE
CTI &4 i XRFEH | AR | {b2mk -
1D X S e i 156 25 1 S
#nn )?J‘f‘_'f #nn%ﬁ iﬂﬂiﬁmﬁ = Elﬁ = = . %% Sa_mple
CTI Same Sample XRF Phthalates | Chemical . .
Tested Items Conclusion Received/
Sample material Description Screening Screening Test )
Resubmitted
ID No. Test Test (mg/kg)
Date
Pb BL / /
Cd BL / /
Hg BL / /
Cr(Cr(V1)) IN / N.D.Y
2.7,3.6, R g)E 2023.02.01
1.7 Br(PBBs& PBDES) N/A / / i PASS
4.6 Silvery meta Feb. 1, 2023
DBP N/A / /
BBP N/A / /
DEHP N/A / /
DIBP N/A / /
Hotline:400-6788-333 www cer E-mail:info(g Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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£3E Remark:

Hotline:400-6788-333  www.cti-cert.com

N.D.= Kkt (/N T7774 H R e 2R ) Not Detected (<MDL or LOQ)

MDL = Method Detection Limit

mg/kg = ppm = H Jj 73— parts per million

1000 mg/kg = 0.1%

/= RA Not tested

IN = A, BN Uncertain, Further chemical test

N/A = A& H Not applicable

BL = 1K T-#i% R {4 Under the screening limit

OL = Tk R, Hik— B4kl Further chemical test will be conducted while the result is above the
screening limit

VSR EE /T 0.10 pg/om?, B A H N4 . The sample is negative for Cr(V1) — The Cr(V1) concentration is
below 0.10ug/cm?. The coating is considered a non-Cr(V1) based coating.

T ZIRER (PBBs) FIZ IR KMk (PBDES), XRF il H 45 R BIR g iR & &E; T A, XRF i
MR A5 BRI B S B . When conducting the test for PBBs& PBDES, X RF was introduced to screen Br
Exclusively; When conducting the test for Hexavalent Chromium, XRF was introduced to screen Chromium
exclusively.

FA oI5 G WLE M https:/eur-lex.europa.ew/| egal-content/ EN/AL L/ 2uri=CEL EX:32011L 0065

Exemption list please see the official website

https.//eur-lex.europa.eu/l egal-content/EN/AL L /2uri=CEL EX:320111 0065

R B, “FMBUFS” FIFERYS “CTI FEd ID” kS N RIR )5 .

According to the client’s statement, the samples in the column “Same material No.” are of the same asthe “CTI Sample
ID”.

Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com

=


https://eur-lex.europa.eu/legal-content/EN/ALL/?uri=CELEX:32011L0065
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1. 45 Lead (Pb), & Cadmium (Cd)
(1) IEC 62321-5:2013

% 9m 317
Page 9 of 17

PRERE i 2% Y JIIWNES a7 il TH R
Ul mple Gkl :> Add digestion reagent :> Digest the sample
inavesse
FHZRAX B0 2 PR 2
Dji‘iffr:fi — B s
il ICP-OES EB TR e Residue N
T Make up with i <: ek
Analyzed by — aks p <:I Acid Dissolution —_
ICP-OES deionized water - itration
Hrv
Solution
(2) 2% Refer to |EC 62321-5:2013
U BB A et EEN A I 2]
Take a portion of —N - —N Take out the substrate after
— Add digestionreagent | ] _ .
the sample the plating had been dissolved
— Make up with K—] Transfer the plating digestive
Analyzed by 1CP-OES deionized water solution into avolumetric flask
2. 7k Mercury(Hg)
(1) IEC 62321-4:2013+AM D1:2017 CSV
PR AT T TRupl Y e 2 s o TN R 741 FE OB T A v Vi A
Weigh sample and place itina :> N :> Digest sample in microwave
microwave digestion vessel Ll =iy digestion oven
PR R R ) T4
H = R
il e KBTS ki Fusion Residlue e
i . cid Dissolution JUR/ES
M h
Analyzed by <:| -ak-e up wit <:I <: iltrati
|CP-OES deionized water Filtration
T

Solution

N\
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(2) 2% Refer to |EC 62321-4:2013+AMD1:2017 CSV
U BB A et EEN A I 2]
Take aportion of —N - —N Take out the substrate after
Y Add digestion reagent Y ) i
the sample the plating had been dissolved
— Make up with K—] Transfer the plating digestive
Analyzed by ICP-OES deionized water solution into a volumetric flask

3. 73H#& Hexavalent Chromium (Cr (V1))

(1) IEC 62321-7-1:2015

USRI FE TR R o mL) FEIEIER LR
Take aportion of :> Extraction with boiling water :> Filter and remove
h | (The ratio of sample area to boiling water volume th |
izt e islcm?to1mL) € sampie

F UV-Vis 5 #1 IR W) pH
K—— K—— Adjust the pH value
Analyzed by UV-Vis Add test solution J i )
of the solution
(2) IEC62321-7-2:2017
%%ﬁuﬁ%?%%ﬁw Vit | Y g7 f2E T
Weigh sample and place it ——> jm)_\/ﬁ ﬁj%i'i?ﬂ —— _ TH FRAE b
in avess Add digestion reagent Digest the sample
L
PRI A?%ﬁﬁgﬁﬁ BHD, i
. K— just the pH value 1 .
Add test solution of the solution N Cool and filter
U
VAR pH 1 HAEETAGER F UV-Vis 4 #1
Adjust the pH value — Make up with — > Analyzed by UV-Vis
of the solution deionized water

o Y

o



CTI IE 18

Wt gm s A2230027369102E

RHER &
Verification Report

%1101 3173

Report No.  A2230027369102E Page 11 of 17
4. ZIRELZK Polybrominated Biphenyls (PBBs), 21 —Z%F Polybrominated Diphenyl Ethers (PBDES)
MrERmTEE T P LV A EL IRAE A BB
. ,
Weigh sample and place — Extracted with Concentrate the exiract
itinathimble organic solvent
Fl GC-MS 47 PR AL RS RN 2 A
— Make up with Transfer the extract into a
Analyzed by GC-MS . .
organic solvent volumetric flask
5. 45 — FIE&EE Phthalates(DBP, BBP, DEHP, DIBP)
MrERmTEE T A B FIZHL IR A AU
. ,
Weigh sample and place — Extracted with Concenraieihe edract
itinathimble organic solvent
F GC-MS 407 RAENIEFER HERERR R E A=A
—] Make up with Transfer the extract into a

Analyzed by GC-MS

organic solvent

volumetric flask

WS\ N, I

N ey Yy,



CTI IE 18

RHER &
Verification Report

&S A2230027369102E % 12 3t 170
Report No.  A2230027369102E Page 12 of 17

R i & A Photo(s) of the sample(s)

Bkt (SRR R D)
Final Product (Client Reference Photo(Non-tested sample))

A% Final Product

7\

s 7 8 ¢ Jl 11 12 13 14 15 16 17 18 19 | 21 22 23 Z 8 9 ITI11|21|314151I61T1819 Il, 21 22
o (P ZEE R AENRKFE D) ot (P ZEE R AENRKRE D)

Final Product (Client Reference Photo(Non-tested sample))  Final Product (Client Reference Photo(Non-tested sample))

O O

RLE 1 ! o \
, et

8 9 I 11 12 13 14 15 16 17 18 19 | 24 22 8 9 / 11 12 13 14 15 16 17 18 19 | 21 2

Hotline:400-6788-333  www.cti-cert.com  E-mailiinfo@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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L2(% 2B A CIEMGRE D

11
Client Reference Photo(Non-tested sample))

i ,.I';l'.'||.'|||'.i|.|”||||,'||.'|||,|‘I.||||||||||.!|||'||i'|I||.'.I|'|',I|.'=. I\ il Jil i . |I.|.'||'I.|.'|'||'|HTJU|'IJ|J|'fJ||i|'|||H’f|||]l|||‘|||1\ll||v|'|'I‘ill|\l||'I1'|'|'|'|l|.|.|.|.i|'||i'l!I'|'|'|'|'|I'.'.'|'|\'.'._
7 8 9 | 11 12 13 14 15 16 17 18 19 \ 21 2 8 9 | 1112 13 14 15 16 17 18 19 | 21 !
13 LA ZHE R AEEE D

Client Reference Photo(Non-tested sample))

L e
O

9 | 11 12 13 14 15 16 17 18 19 | B Cl s e Ss TS il

Le(& M SHEE A R D

15
Client Reference Photo(Non-tested sample))

Hotline:400-6788-333  www.cti-cert.com  E-mailiinfo@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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2 3 4= Semaneh i 8

220 PR GEARE D
Client Reference Photo(Non-tested sample))

A inﬁ[ﬁ|'|.'|ii'.}'\n'l-lﬁ.-'.iai'..' i
g/wHH._ \2

11 12 13 14 15 16 17 18 19

245 PR GEARE D
Client Reference Photo(Non-tested sample))

1470 3L 170
Page 14 of 17

21z Pz R v GEARE D
Client Reference Photo(Non-tested sample))

O \
11 12 13 14 15 16 117 18 1% 21

23 2R A ARMARE 5D
Client Reference Photo(Non-tested sample))

9

i _-.:'_-'-'._-.'.".'.;;|'|'."f||'HH[|'JHfrHIIJHJ[JIFJJi||I|I||I‘I||1|I|H\HH]HH\Hl\'l\ﬁlﬁ'l.',lin'lI..I'.-.'..:_'.u_'.'- \
11 12 13 14 15 16 17 18 1%

25(F P HEE A AEMEFE D

Client Reference Photo(Non-tested sample))

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com

Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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L

8

26(% 2B 7 ARMARE 5D
Client Reference Photo(Non-tested sample))

sssss

-
-
_____

2 3 4 Sem 6 7 8 '

3UE I ZER  GEARE D
Client Reference Photo(Non-tested sample))

I \

9 /111213141515171319\21

B3(&H /R A (AR fD
Client Reference Photo(Non-tested sample))

[

#1501 3£ 17700
Page 15 of 17

275 PR v GEARE D
Client Reference Photo(Non-tested sample))

[ 2 3 4 Sem 6 i 8

32 PR v HEIARE D
Client Reference Photo(Non-tested sample))

;9 / -:-'-'-'f-'-'-'-'ll""I'I'_[u'I'J-'(|II|'|'.’|'='IJ|||IrJ|||‘|:,;|||u_n,‘||||\-l|!|;l-l-lml.l.l-li!:...l.:' - \ i

1 12 13 14 15 16 17 18 19

34 PR v HEINARE &
Client Reference Photo(Non-tested sample))

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com

Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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35(F S SHE A CIEMGRE D 36(% " SHE A CIEIGFEAD
Client Reference Photo(Non-tested sample)) Client Reference Photo(Non-tested sample))

2 3 4 5S5cm 6 7 8 2 3 4 Scm 6 7 8
ANEIZHEE ) ARMARE D a2 2% ARIMARE D
Client Reference Photo(Non-tested sample)) Client Reference Photo(Non-tested sample))

K | IIII|||IIIIJJI|||”‘||”]||”’HH“|||‘||||i||||\||I|I||\ﬂ||\[||||'|l][llllllll'|'||_-:| i m— mm .';.'.I'_ff,'."l'?I{.'Hﬂ[h'H’]I'H]JINll||I]H||‘|i|l||'||ilHHll'll\\ﬂl'|'l||'|'.T\'fl'.'rf.'.-
/ | | / |
19 11 12 13 14 15 16 17 18 19 \ 21 9 11 12 13 14 15 16 17 18 1% 2
AEFSHEE AR D AAE P ZHEE ) AR D
Client Reference Photo(Non-tested sample)) Client Reference Photo(Non-tested sample))

Hotline:400-6788-333  www.cti-cert.com  E-mailiinfo@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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A5(E P ZHE R AR 46(E P ZEE AR
Client Reference Photo(Non-tested sample)) Client Reference Photo(Non-tested sample))

7 B Statement:

1 AR S TN T T & AR s = oA
This report is considered invalid without approved signature, special seal and the seal on the perforation;

2. REIASR AT BRI A KRS B IR SR AL, B RO S DT, CTI R AZSEH S
The Company Name shown on Report and Address, the sample(s) and sample information was/were provided by the
applicant who should be responsible for the authenticity which CTI hasn’t verified;

3. AR AT G5 RS B AL A T
The result(s) shown in this report refer(s) only to the sample(s) tested;

4. K% CTI B =, AEHSZHIAMR S
Without written approval of CTl, this report can’t be reproduced except in full;

5. IRk S RSO RSP ER ER, O
In case of any discrepancy between the English version and Chinese version of the testing reports (if
generated), the Chinese version shall prevail.

* %k ?I@i%:éé:ﬂi * %k
*** End of Report ***

Hotline:400-6788-333  www.cti-cert.com  E-mailiinfo@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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